

Tested For: Stan Danzger Charm-Tex 1618 Coney Island Avenue Brooklyn, NY 11230 USA	Phone: (718) 252-8100 Fax: Mobile: PO#: Email: stan@charm-tex.com	Ext 107	Received: 9/10/2021 Completed: 10/12/2021 Code: N Test Report: 3-45125-0
---	--	----------------	---

Key Test: CFR 16 Part 1632.6 Ticking 485

Client's Identification:
Style: Vinyl Mattress Cover

LE 2019; V 7/21 DK Code: "A"=485 "B/C"=560 PC: 48H /rb

TEST PERFORMED: CFR Title 16 Part 1632 (previously FF 4-72) - Standard for the Flammability of Mattresses and Mattress Pads - Ticking Substitution Procedure, Part 1632.6

IGNITION SOURCE: SRM 1196a Cigarette

TICKING CATEGORY:

- Single Layer
- Multiple Layer

CONDITIONED PRIOR TO TEST: In accordance with paragraph 1632.4 --
At least 48 hours at greater than 18°C (65°F) and less than 55% RH.

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

Tested For: Stan Danzger
 Charm-Tex
 1618 Coney Island Avenue
 Brooklyn, NY 11230
 USA

Phone: (718) 252-8100 Ext 107
Fax:
Mobile:
PO#:
Email: stan@charm-tex.com

Received: 9/10/2021
Completed: 10/12/2021
Code: N
Test Report: 3-45125-0

Key Test: CFR 16 Part 1632.6 Ticking

485

"A" CLASSIFICATION PROCEDURE - Ticking over Untreated Cotton Felt

RESULTS:

	Cigarette Location #	Obvious Ignition of Cotton Felt (yes/no)	Char Length (inches)
Specimen #1:	1	No	0.3
	2	No	0.2
	3	No	0.2
Specimen #2:	1	No	0.4
	2	No	0.3
	3	No	0.4
Specimen #3:	1	No	0.4
	2	No	0.3
	3	No	0.4

REMARKS: None.

CRITERIA FOR "A" CLASSIFICATION: For each cigarette location --

The cotton felt shall not ignite and the char length shall not exceed 1.0"

CONCLUSION: Based on the above Results and Classification Criteria, the item tested:

- Receives an "A" Classification
- Does not receive an "A" Classification; therefore, proceed to the "B" or "C" Classification Test

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

Tested For: Stan Danzger	Phone: (718) 252-8100	Ext 107	Received: 9/10/2021
Charm-Tex	Fax:		Completed: 10/12/2021
1618 Coney Island Avenue	Mobile:		Code: N
Brooklyn, NY 11230	PO#:		Test Report: 3-45125-0
USA	Email: stan@charm-tex.com		

Key Test: CFR 16 Part 1632.6 Ticking

485

"B" or "C" CLASSIFICATION TEST PROCEDURE: Ticking over 0.25" Foam over Untreated Cotton Felt

This part of the test is only conducted if the ticking failed to receive an "A" Classification

RESULTS:

	Cigarette Location #	Obvious Ignition of Cotton Felt (yes/no)	Char Length (inches)
Specimen #1:	1		
	2		
	3		
Specimen #2:	1		
	2		
	3		
Specimen #3:	1		
	2		
	3		

REMARKS: None.

CRITERIA FOR "B" CLASSIFICATION: For each cigarette location --

The cotton felt shall not ignite and the char length shall not exceed 1.0"

CONCLUSION: Based on the above Results and Classification Criteria, the item tested:

- Receives a "B" Classification
- Fails to receive a "B" Classification; it is assigned a "C" Classification by default

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

Tested For: Stan Danzger
 Charm-Tex
 1618 Coney Island Avenue
 Brooklyn, NY 11230
 USA

Phone: (718) 252-8100 Ext 107
Fax:
Mobile:
PO#:
Email: stan@charm-tex.com

Received: 9/10/2021
Completed: 10/12/2021
Code: N
Test Report: 3-45125-0

Key Test: CFR 16 Part 1632.6 Ticking

485

RESULTS EXPLAINED:

1. Furthest char length from any point of cigarette is measured and recorded in the "Char Length" column.
2. "PD" indicates that there was no obvious ignition and the surface char was less than 1.0"; however, once the ticking was removed, it was found that smoldering had penetrated to a depth of more than 1.0" into the cotton substrate, thereby exceeding the maximum char length permitted.

ABBREVIATIONS WHICH MAY BE USED:

NT = Not tested.
 EC = Escalating combustion. Char length not recorded.

COMMENTARY: The cigarette ignition source (SRM 1196a) used in this test conforms to the physical parameters set forth in the test standard. The actual propensity of the cigarette (that is currently manufactured) to cause ignition of materials under test might be different than the cigarette that was manufactured at the inception of the test standard.

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.

AUTHORIZED SIGNATURE
 SGS NORTH AMERICA
 /jab 19^b

OCT 14 2021

Test Technician: Jillian Guillem

Bobby Brown

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.